
City of Cape Coral 
Utilizing Reverse Osmosis 
Treatment for More Than 
40 Years
Author: Andrew Fenske, City of Cape Coral, Water Production Manager

The City of Cape Coral occupies a large peninsula 
encompassing 120 square miles, making it Florida’s third 
largest city by land mass. Located in Southwest Florida, it is 
situated along the west coastal area of Lee County with a current 
population approaching 200,000 residents. Cape Coral continues 
to be one of the fastest growing cities in the United States. 
Although it is currently only 45% developed, Cape Coral’s 
population is expected to exceed more than 400,000 residents 
at full build-out. Since its inception, the city has affectionately 
been called the “Waterfront Wonderland” as Cape Coral features 
thousands of waterfront residential properties on more than 
400 miles of canals and waterways, including many with direct 
saltwater access to the Gulf of Mexico. The City of Cape Coral 
owns and operates potable water, wastewater, and irrigation 
water systems. The potable water system includes 55 raw water 
supply wells, 28 miles of raw water transmission mains, an 18 
million gallons per day (MGD) rated reverse osmosis plant in the 
southwestern part of the city, a 12 MGD rated reverse osmosis 
plant in the northern part of the city, 3 deep injection wells for 
concentrate disposal, 2 storage and re-pump stations, and 907 
miles of potable water mains.

The Water Production Division of the City of Cape Coral 
Utilities Department has utilized the reverse osmosis (RO) 
treatment process to produce drinking water for its customers 
for more than 40 years. The city has the good fortune of having 

Continued on page 3 >

numerous staff members with decades of experience in reverse 
osmosis operation and maintenance. The City’s Southwest 
RO Plant, fully constructed and operational by 1977, is the 
oldest continuously operational RO treatment facility in the 
world. The original Southwest RO Plant is known worldwide 
throughout the desalination industry. During its first couple of 
decades of operation, the plant was visited by a wide-reaching 
number of both domestic and international water professionals 
wanting to learn more about this new membrane treatment 

North RO Plant Production Trains and High Pressure Pumps 

Southwest RO Plant 2 Addition Built in 1985 



Message From The President
Dear SEDA Members, 
 
Happy 25th anniversary! That’s correct; 25 years ago, the original vision for SEDA (initially the Florida RO Group or FROG) began.  I am sure there will be many discussions this year regarding the early days, the original board members, the founding members, and other topics.  On behalf of those who benefit from membership in SEDA, thank you to those who started this organization so many years ago.  
We are less than four months away from the Spring Symposium which will be held from June 2 through June 5 in Daytona Beach, Florida.  While we celebrate our 25th anniversary this year, the theme that the program committee has assigned to this conference is “Racing into Membranes”.  The program committee has already prepared the symposium agenda, a great lineup of speakers and we look forward to starting registrations in the near future as we draw closer to June.  The program committee has an event planned that has something for everyone including a family friendly Sunday evening reception; diverse and well thought out symposium topics; hands on demonstrations, and an all new Team Trivia on Tuesday afternoon.  Be sure to save the date and be looking for the registration emails.
The program committee has been on overdrive this year with the desire to better serve our membership in the VA/NC/SC/TN area with a fall workshop being planned for the Tidewater area of Virginia.  There will be more information forthcoming regarding this event as preparations continue.  
SEDA continues to regularly offer highly rated MOC schools.  The most recent MOC Module III course was held in Manteo, NC and we have two upcoming MOC modules that will be offered in Port St. Lucie, FL and in Williamsburg, VA.  You can find the details about these offerings on the SEDA website, the SEDA app, or watch for the emails from SEDA and please remember that space is limited and they often fill up fast.As the Board continually looks for ways to return value to the membership, the MOC committee continues to look for ways to improve course presentation and testing.  With many ideas being put forth, we hope to continue to make MOC a valuable and consistent training tool for the membership.  As we move closer to the Spring Symposium, the awards committee will be sending out the call for nominations for the annual SEDA Operator and Plant of the Year awards.  This is a great opportunity to recognize the outstanding work of a co-worker or a facility.   We look forward to the awards committee having the opportunity to review these submissions, which highlight the talent and dedication of our members who contribute to the production of one of our most valuable resources.

I look forward to seeing you at one of the MOC schools, Tech Transfers, Symposiums or another event this year as we continue to exchange information, grow, and learn.                              

                            
          Respectfully,

             Jason Bailey



< continued from cover

Operator Working in North RO Plant Lab 

Southwest Plant 1 Hollow Fiber RO Plant Built in 1977

technology that was emerging for large scale use in the late 
1970’s and early 1980’s. There were even visits from national 
media organizations like CNN and National Geographic. 

The original Southwest RO Plant went on-line in 1977 with a 3 
MGD production capability to supplement the city’s existing 2 MGD 
Lime Softening Treatment Plant. In 1980, the city expanded the 
Southwest RO Plant to 5 MGD.  At that time, the city was experiencing 
problems with its Lime Softening Water Treatment Plant due to salt 
water intrusion into the Upper Hawthorn Aquifer wellfield. The City 
was also experiencing a rapid growth in population. Faced with these 
two issues, the city decided to abandon the Lime Softening Plant and 
initiate a major expansion of the Southwest RO Plant facility. Cape 
Coral would be the first city of significant size in the United States to 
make the decision to rely completely on reverse osmosis treatment 
as its only means of producing potable water for its customers.

                    
The decision paid off.  By 1985, the city had the largest low 

pressure RO plant in the world, capable of producing 15 MGD. 
The plant was producing water at a cost that was cheaper than the 
Lime Softening Plant and it had tapped into a source water supply 
(the Upper Floridan Aquifer) that would provide enough water 
for many decades to come.  Although the 15 MGD production 
capability remained the same for more than 20 years (1985-2007), 
many changes took place at the Southwest RO Plant during that 
time. The City kept pace with changing technologies and completed 
many upgrades and retrofits. These improvements included: use of 
more efficient low pressure membranes, variable frequency drives, 
computer automation, improved membrane cleaning techniques, etc.  
Despite being the oldest plant of its kind in the world, these past, 
and more recent improvements have allowed the plant to continue to 
be recognized as a “state of the art” facility producing high-quality 
potable water at a reasonable cost.

Due to another rapid increase in population and a planned major 
expansion of the utilities service area, the City began design work in 
2005 to expand the production capacity of the Southwest RO Plant 
from 15 MGD to 18 MGD.  This increased capacity would ensure that 
the city had a sufficient supply of potable water until an additional 
RO Plant could be designed and built in the northern part of the city. 
The expansion at the existing Southwest plant was completed in 
2008. The new 12 MGD North RO Plant was completed and went 
on-line in 2010.  The addition of this new plant has allowed for much 
needed major maintenance, repairs, and retrofits at the 42-year-
old Southwest RO Plant that could not be initiated until additional 
production capacity on the system was available. The addition of the 
North RO Plant now ensures that the current and future water needs 
of the city can continue to be met with reverse osmosis treatment.

Clearwell Transfer Pumps, Degasifiers, and Dispertion Tower 



Both the 12 MGD North RO Plant and the 18 MGD Southwest RO Plant, which have a combined production capacity of 30 
MGD, utilize the same type of source water and treatment process. The source water is the Upper Floridan aquifer. The basic 
treatment process for both plants is the same. Production wells provide the raw source water, which enters the plants with an 
approximate TDS of 2,000 ppm and a pH of about 7.3. Upon entry to the treatment plants, two chemicals are injected into the 
raw water upstream of a static mixer. Sulfuric acid is added to lower the pH to 5.8, and 3 ppm of polyacrylic scale inhibitor 
is also added to prevent scaling of the membranes. Once this chemical pretreatment is completed, the water passes through a 
series of 5 micron cartridge filters to finalize the pretreatment process. At this point, the raw water becomes the feed water. 
Upon passing through the cartridge filters, the feed water is pumped with high pressure pumps into the RO production units for 
primary treatment using spiral wound thin film composite low pressure/high rejection RO membranes.

As the feed water travels across the RO membrane elements, it is separated into usable product water and non-usable 
concentrate water using a multi-stage RO process. The concentrate water is then discharged from the system by way of a 
pipeline to a deep injection well using residual concentrate pressure from the RO trains. The amount of concentrate removed in 
the RO process is approximately 20% of the feed water entering the system. After the RO units separate the water into product 
and concentrate, the product water, with a TDS of about 100 ppm, flows towards the degasifiers. Prior to entering the degasifiers, 
some raw water is blended with the product water to increase the TDS to about 350 ppm, which in turn increases alkalinity and 
hardness to a moderate level. This produces a more stable finished water for corrosion control. At this point, the water is called 
blend product.

Approximately 20 percent of the total blend product is blend water. The blend product water now enters the degasifiers 
where the final contaminant, hydrogen sulfide, is removed from the water. Blend product water cascades down packing in the 
degasifiers where it is forcibly mixed with air from a blower. The air strips the hydrogen sulfide gas from the water, and the 
combined hydrogen sulfide gas and air exit through a separate tower connected to the top of the degasifiers. The water now 
falls into the clearwell where chlorine and caustic soda are added. Chlorine (sodium hypochlorite) is added for disinfection and 
removal of any remaining hydrogen sulfide not removed by the degasifiers. Caustic soda (sodium hydroxide) also is added to 
raise the pH of the water to about 8.8. This pH adjustment is the final step in the process of stabilizing the water for corrosion 
control. From the clearwell, the finished water is pumped to storage tanks where it is available for pumping to the distribution 
system.

North RO Plant Cartridge Filters and Production Trains Southwest Plant 1 DOWEX Hollow Fiber RO Permeators 
installed in 1977



The 18 MGD Southwest RO Plant is comprised of two independent production plants co-located on the same site and 
permitted as one facility. Although the treatment processes are similar, these two production plants, Southwest RO Plant 1 and 
Southwest RO Plant 2, have some separate and unique equipment configurations. Southwest RO Plant 1 (currently 6 MGD), 
which was the original 3 MGD portion of the plant built in 1977 utilizing a 3-stage hollow fiber membrane system, was 
retrofitted in 1991 to have 10 production trains with a 3-stage system using conventional 8” x 40” low pressure/high rejection 
spiral wound RO membrane elements in a 10:7:4 pressure vessel array with 4 elements per pressure vessel. Each RO train 
is capable of producing 0.5 MGD at a 75 percent setpoint permeate recovery. This unique 3-stage design with short pressure 
vessels was required due to the small footprint available for the retrofit.

Southwest RO Plant 2, which was the 9 MGD portion of the plant built in 1985 and expanded in 2008 to 12 MGD, has 
8 production trains utilizing a 2-stage system with un-conventional 8.5” x 40” low pressure/high rejection spiral wound RO 
membrane elements in a 20:10 pressure vessel array with 7 elements per pressure vessel. Each train is capable of producing 
1.25 MGD at an 80 percent setpoint permeate recovery. Although the 8.5” diameter membrane elements in this plant are not 
the industry standard, the city has always been able to find multiple manufacturers willing and able to custom make the 8.5” 
diameter membrane elements at nearly the same cost as a conventional 8” diameter element. 

    
The North RO Plant, which was built and went on-line in 2010 with 12 MGD of production capacity, has 4 production trains 

utilizing a 2-stage system with conventional 8” x 40” low pressure/high rejection spiral wound RO membrane elements in a 
48:24 pressure vessel array with 7 elements per pressure vessel. Each train is capable of producing 2.52 MGD at an 80 percent 
setpoint permeate recovery with a conservative flux rate of 12.5 GFD. Although the plant is currently rated at 12 MGD, the 
majority of the major infrastructure was put in place for the build-out capacity of the facility, which is approximately 30 MGD. 
The existing production trains can be expanded to a 54:27 array simply by adding additional membrane elements and connecting 
the extra pressure vessels already in place to the existing train headers. This, along with a slight increase in the flux rate, would 
allow the production capacity to increase from 2.52 MGD to 3.15 MGD per train.

The North RO Plant process building was sized to accommodate 4 additional production trains, for a total of 8 production 
trains at full build-out of the plant. Due to the amount of major infrastructure already in place at the North RO Plant, additional 
incremental production expansions will be relatively simple and economical to build as future increases in demand occur over 
time. This was an important consideration during design of the North RO Plant as the projected maximum day potable water 
demand at full build-out population of the City is estimated to be about 45 MGD. The Southwest RO Plant’s current 18 MGD 
production capacity and the North RO Plant’s future 30 MGD production capacity should be sufficient to meet this potential 
future demand requirement.    

The City Cape Coral Water Production Division staff have consistently proven to be very cost efficient in their use of 
RO treatment technology. The most recent and past data from the Florida Benchmarking Consortium confirms that the city’s 
experienced water production team is producing water and maintaining the facilities at a reasonably low cost per customer 
account. In addition, in recent years, the city’s water production team has received multiple awards validating the staff’s 
commitment to providing excellent operations, maintenance, and safety at the facilities. In 2017, the Florida Section of the 
American Water Works Association awarded Cape Coral the title of “Best Tasting Drinking Water” in Region V. In 2016, the 

Providing expertise, experience, and quality, timely, cost-effective services

www.rma-geologic.com                             info@rma-geologic.com
12771 World Plaza Lane, Building 87, Suite 1             Ft. Myers, FL 33907